RADIO CONTROLLEI) ELEC TRIC POWERED SPECIAL RACING BUGG Y

. FDUR BALL BEP«R!NGS FOR MINIMUM FRICTION {FLJLL BEAR!NG SET OF’TIONAL}
. E}(THA LONG SUSPENSION ARMS FOR MAXIMUM STABILITY ON ROUGH TERRAIN
2 e DOUBLE-WISHBONE SUSPENSION FRONT AND REAR. o
e STRONG CONSTRUCTION MATERIAL, SMOOTH BELLYPAN,
o : RQUNDED BUMPER FOR MAXIMUM CRASH PROTECTION.
e TWD GEARSETS SUPPLIED FOR CHOICE OF POWER CHARACTERISTICS: W!TH OE‘TIGNAL
' ' 'EXTRA PINIONS, ROCKY CAN BE FINE-TUNED TO ANY COURSE.
* MOTOR IS MOUNTED MIDSHIP FOR PERFECT BALANCE,

- BUT ALL COMPONENTS ARE EASILY ACCESSIBLE FOR SERUIC!NG-
L SP‘ECiF\L LEMANS 24DST MOTOR CUSTGM MADE FOR SUPER F‘ERFDRMHNCE

1:10 SCGAL

BATTERY: 7.2V-1200 mAh
RADIO: 2-Channel
(NOT INCLUDED)

: !,HE}II st R 7
i FLHEST RADIO CON TR ™=

y THE FINEST RADILJ CONTROL MODELS

B KITNo310! 3B




£,

THINGS YOU WILL NEED

IEF-ROAL0 RELER

QCKY

BESIDES THIS KIT
| 2 EHﬂma_ RADIO SYSTEM CHECK YOUR RADIO SYSTEM REQUIRED TOOLS
A two channel, two servo radio control system Follow the instructions that came with _ _
is required for running the Rocky. The various vour radio system to check out its These ARE included with the Racky.
components are pictured below, operalion.
You will also need to supply your radio -
TRANSMITTER with the proper number of batteries 1.5mm Allen Wrench '
{usually 7 or 8 in the transmitter and 4 for —_——
the receiver.)

|
o Silicone
e MOTE: The dimensions 1 Grease q:q ‘g

shown are the maximum
sizes which will fir,

These ARE NOT included with the

H,:*"" Rocky.
-~ o ; — y "y .._..-" 15-._
#E,_? e *;&*‘F‘ -'Eiﬂ . , 'hﬁﬁ Flathead Screwdriver
i P My gen — =
SERVO RECEIVER iy = — >
BATTERY PACK Phillips Screwdriver
A 6-cell, 7.2V battery similar in shape to the one shown here is required. The = B i )
Kyosho #2218 or #2306 are good choices. ST

516" Nut Driver
|

=
| T 2VER ik 0 5 St —
‘ ZnEES KyOsHO -
R Scissors -
CHARGER ol R
i Pl
You'll need a charger to charge your battery. Kyosho offers three types: —_— %ﬁ

ITCH |Mcdel] Name | Time |Rate % Features

| ' \ lneaprensive. DK for spor .
MO TR I:_=||::I||I.'| |£D Min 20, (ERLY LS R LU o 9] O [reard NEE("E’ Mose PIIE‘I‘EI

-

L%

2207 | IDCI12VI |
Ry Ml -{_-|'|niijt'|'

[ Full charge. Wide range of

b2 Multi-L F |20 Min.| 100" .
_ : A " (DC 12V . | batteries.

Note: use only radio frequencies specifically | 1846 | (UL 1. : R - _ - - :
allowed to operate “*surface” maodels such as R/C | No. | Auto Charger 20 Min | 100, | The best, fully automatic WO ERiiEE
cars and boats. In the United States those frequen- | 1848 | (DC12V) , | operation,
cies fall within the “75 MHz"" or “27MHz"" bands. Easy to wuse., suitable lor | Awl
Use of any other frequencies is both illegal and | | competition — -
dangerous. ' e e, ReE e e Sharp
_ - e No. 2207 Quick No. 1848 Auto Hobby (o

COn Pages 23 and 24 there is a guide for the Charger Charger Knife

small parts used in each step. Simply cut out
the sheet along the dotted line and use it to
help you locate the particular parts and their
shape used in each step.

Cyanoacrylate glue (such as Jet,
CA, Hot Stuff or Krazy Glue).

Masking Tape

Throughout the instructions the symbols
([RO-8]) correspond with the parts bags in the
kit. Use these along with Pages 20 and 21 1o
help locate the parts needed.

Paint

OPTIONAL MOTORS C=3 e © | BALL-BEARINGS [ ( ) )
P Bea \\—r )
The Rocky comes with a LeMans Eﬂ R e | ——
2405T motor as stock. You may ;
wish to upgrade the performance by =] E—
purchasing a different HKyosho _ Ball Bearings greatly improve perform- T : _
"""" LeMans motor. We have found the m ance and reduce maintenance. The Paint Brush
best ones to be the 4800, 360PT, Kyosho #1972 is a complete set of
4800 3605T and 2405B. T wF 77| optional bearings for your Rocky.
IMPORTANT! BEFORE YOU BEGIN METRIC NUTS AND BOLTS
[his is a sophisticated model with a large number of maoving parts. Belore you All nuts and bolts used throughout this kit are metric size. Therefore. some U.1
beqin assembly. take a look through the box and these instructions carefully to the notations may not be familiar to you. An M3 nut is a 3 millimeter (3mm]
decide whether or not you are ready for this challenge! If you do not feel that nut. An M3 = 15 screw is 15mm long and 3mm in diameter. Some round parts
this type of model is for you, it rE;:y_ heﬂgmurned 1§ ﬂ‘;ﬁ: dealer as long as it is may be labeled as a "4 & Washer” (this would be a washer with a 4mm inside
NEW and UNUSED. UNDER NO CIRCUMSTANCES CAM YOUR DEALER
ACCEPT A KIT FOR RETURN IF ASSEMBLY HAS ALREADY BEGUN! If this M3 x 15 SCREW 49 WASHER
is not what you bargained for. then go no turther and return this kit to the
dealer immediately. BUT. if a little maintenance doesn’t bother you and the — 3 ) ) 4
thrill of high performance driving is tor you. then don't hesitate another minute! S L SRS
Read through this entire manual thoroughly to familarize vourself with the i 15mm ! __./
parts and methods of construction used betore actually starting to build,
® diameter) ar a "3 & Bushing” (2 bushing with a 3mm inside -:lniesrr:uP.h'fr:'(.:I Al
various points throughout the manual these parts are labeled and pictured in
m ENTIRE CONTENTS their actual size on the lelt hand side of the page. For vour reference. 1
©COPYRIGHT 1986, HOBBICO, INC. millimeter equals approximately 039 inches

A few different types of screws are used in the construction of your model, Here FLAT HEAD SCREW (F/H)
are some examples of them and how they will be indicated in the instructions.
For example, Self Tapping will simply be S/T screw. ALLEN HEAD SCREW (A/H) La;:jmd Dlﬂm
SELF TAPPING (S/ SCREW , 1
“ P — e PAN HEAD SCREW  (P/H)
CIEEIEHJIJ.H . Wide | Hexagonal Larée_
Coarse Threads Has a tapered end. Fine Threads 1-‘_' Opening --,@ : W
It it is an ordinary screw Small Set Screw N
it will be marked **screw’™, Thin




e )

TEPEE LA A L e

In addifion to the shock oil {red liquid) you will also find a small tube labeled “'screw
cement”, This bluish-green locking compound may be used on all nuts and bolts in
the car to ensure reliability. We have labeled those parts of the car where it is
ESPECIALLY IMPORTANT to apply the compound with this symbal v wei=

- Use this iype of cement only on the nuts and bolts. When it calls for cement in the
manual, use an “instant” type of glue such as Jet, CA, Hot Stuff or Krazy Glue.
Another small tube of “silicone grease” (lubricant} is also included. Use it where
vou see the [OIL_= symbol.

ASSEMBLY OF SHOCKS

Compress the Spring
and remove the Spring
Holder by sliding the
holder off of the piston.

B Remove the Spring.
1% rotating them

(Disassemble Steps @ to @ in order.)

SPRING
HOLDER

ik

2

£FT]

C Remove the Piston Guide 83 and the 5.8mm Ball Link

proper piston when assembling front and rear shocks.
For Front Shocks use the (5) Hole Piston. For the Rear
Shocks use the (6) Hole Pistons.

s PISTON GUIDE
i7 5.8mm BALL LINK

counter-clockwise. Be sure to use the

¥

E-RING (E-2 5) @\

| i
E-RING B8 PISTON % %2

.--"l:E ¥ EM
\

¥
‘ﬁ‘f”@ 3 PISTON /

0,

5082 SHOCK
H VALVE VALVE Install the E-Ring using a
SPRING pair of Needle-Mose Pliers.

, Fress the Piston all the way down i 2. Reassemble in the order shown.
then fill the cylinder with Shock Oil |

up to the rim inside the cylinder.

4' Rotate Ball Link left or right
to obtain the correct length.

83 PISTON \ @
GUIDE ( 7)— BALL LINK
SHOCKOIL 5 SEAL RING ey ® <) " BALL LINK
Move ’ F;'S":"" 8 Q-RING —& /
ﬁ%mﬂﬁ 1% WASHER —CB |
i 5 SEAL RING e
PISTON ErE Hold Piston with
31t SHOCK———— F‘:ier aﬂ{ll:I a nr::ece
8 SHOCK — CYLINDER ¢ of cloth between
CYLINDER (O E e
ASSEMBLY OF FRONT GEARBOX W -

o

M3x12 S5/T SCREW

Assemble Steps @ to @ in order.

T

Mote the loca-
tion of the holes.

45 FRONT

43 IDLE

21 BALL
BEARIN(

- —

@ Slide Shaft into the

gearbox only as far g
as it is needed fo jIF',PNCK
allow for the Lock oy

Pin to be inserted

s FRON
GEARBC

13,
@ LOCK PIN i

& BODY—— Mote the loca-
MOUNT tion of the hole.
=
3 (Ehy =
oo =S U =
.G = *"’;;-3 n“‘a
;2:;:;"\ g , Ill'I
e ' /
S =0 The Lock Pi Cik
»5.8mm will fit into this
FIUD-I/-/BALL hale. OIL
FRONT
_ M3x125/T SCREW ° gAFT
@ FRONT N BL
GEARBOX COVER |, -
(R0-2] 52 JOINT @%
@ BUSHING 5
(5mmx10mm) @

* Page 21 contains the exploded view
of the Differential Gear.

1 BUSHING

(Smmx10mm)

GEAR

into the first hole.

==

— @ IDLE GEAR [R0-Z]

|_# BALL BEARING (Blister)

E-RING (E-4) —@

(5mmx10mm)
’/m
@ FRONT GEARBOX @ B 1 [
(RO-2] == ,
— | |7
21 BALL BEARING

(Blister Packed) (5mmx10mm)
- E-RING (E-4)

%——w JOINT
%—w PILOT SHAFT

Insert the ldle Shaft
the rest of the way
into the gearbox.

3 —



ASSEMBLY OF FRONT SUSPENSION (1)

(Right Side is shown.) ——— 14 KING PIN
1. FRONT HUB (R)
ey [RO-3]
“___ This piece has a

letter (K) on it for
easy identification.
11 KING

PIN

‘»@ ST N\ ®BUSHING (5mmx10mm)

- ”’5"‘% 12 KNUCKLE ARM

i BUSHING

(Emmx 1 0mm)

Assemble the left side using the same
procedure as the right. A letter (L) is in-

15 5.8mm PIVOT BALL scribed on the left side and a letter (R) on
the right side.
Pay special attention fo the illustration when instal-
ASSEMBLY OF FRONT SUSPENSION (2) e 525 F ot Shock St

Mote! The Suspension Arm Right side is shown.
Pins must be in place before

the M2x4 S/T Screw can
be fully installed.

— 18 SHOCK STAY M2x4 5/T SCREW
e

'h,.

+ FRONT SUSPENSION X\
ARM(R)

3 SUSPENSION ARM
BRACKET [R0-3]

The right side has been
assembled in step .

Assemble the left side using the
same procedure as the right side,

=T

—) \(u ® SUSPENSION ARM
[ = PIN (Large)
M2x4 S/T (45mm)
SCREW SR 9 S0
© SUSPENSIONARM 2 wacER ———M3x12S/T SCREW
PIN (Small) (Plastic)
(30mm]
UPPER ROD Assemble the left side in the
ASSEMBLY same manner as the right side.

INSTALLATION OF FRONT GEARBOX

i2 SWING —
UPPER ROD ASSEMBLY SHAFT

iins

g L
|'GI
/\\1
|
=
e,

Make two Upper Rod assemblies for the
right and one for the left sides,

17 5.8mm BALL LINK @
‘%\

& UPPER ROD (30mm)

Hold the center with Pliers and rotate

Ball Links clockwise until they have a
total length of 58mm.

(0—» 5.8mm BALL —— 2 FRONT
BASE
[RO-4]
Actual Size
58mm
—M3x125/T SCHE’W:
(4 Pieces)




INSTALLATION OF BUMPER AND

=
FRONT SHOCK S
R A
Ly _ =3
=
FRONT

1 BUMPER [RO-4]

direction.

i LeMANS 240ST MOTOR
(Blister Packed)

motor).

e 1.5mm
ALLEN WRENCH
B—M3x4 S/T SCREW

UUse the Motor/Pinion Thicl-mﬁs

Cauge when mounting the pinion
gear onto the motor. Remove gauge
once the pinion has been mounted.

58 PINION GEAR (14T)

(Blister Packed])

M3 W

The Motor Base protection is mounted
toward the gearbox hausin? {when usin
optional gear it is mounted fa

5 MOTOR BASE

BN

M3x10S/T F/H SCREW

(Cut the bushing
into three sec-
tions using the

Cutting the rubber bushing.

diagram as a
BUSHING [RD-2 reference.
L

(Actual Size)

L
Tl

The two remaining sections will be
used in Step 15 (for the rear shocks).

FRONT SHOCK

The one with the silver
G\a coil spring is for the front.

2 5.8mm BALL

@

Tighten the screw down tight encugh to hald the
shock in place but without crushing the rubber
bushing.

ASHER

M3x18 SCREW

Mount the maotor with the label facing this

Use the illustration and the
chart below when mounting
the motor.

an
cing toward the

— &0 BASE PLATE
[RO-5]

-
i# REAR GEARBOX @/DG‘\E

Mote! The Base Plate is
mounted on the inside of
the gearbox and the maotor
base is mounted on the

Mumber of Mumber o
Finion Gear Idle Gear Mounting holes
Teeih Teeth ic be used
Siock 32T A BT
14T
36T ASD
. 2T Blesomeaherns e
Ry | OB o
6T ing en the pinien
— - L \\.\ heing used
% — M3x10 SCREW

* When adjusting Motor, Pinion, Gear
Mesh, etc. these M3x10 screws will
need o be loosened or removed
betare the adjustment can be made.

outside.

| ~  B—— M3x4 S/T SCREW
-
LeM ] — Press Gear next
f EEGE-T_EMGT{?F v ¢1u the Thickness
u Gauge while tight-
L ening the set screw
) ;ﬁdI{}N with  the Allen
a - h.
# THICKNESS ~ GEAR(14T)
GAUGE

@ ASSEMBLY OF REAR GEARBOX (1)

4t IDLE GEAR (A) [RD-5]. .. 32T

II .--__."

w BUSHING

(dmmxBmm)

s [DLE
COVER [R0-5]

~~ M3x12 S/T SCREW |




@ ASSEMBLY OF REAR GEARBOX (2)

1 BALL BEARING

(5mmx10mm)

i3 JOINT

¥ BUSHING

(Smmx10mm)

of the gears.

« COUNTER GEAR [R0-5]
E-RING (E-4) —@

g

MOUNTING THE GEARBOX COVER

* Lightly oil each gear in the gearbox
betore mounting the cover. This will
reduce friction and increase the life

-
Insert counter shaft from the end where there is
anly cne groove,

Place the Lock Pin into this hole after the Idle
Gear and |dle Shaft have been installed. Use the
cross-section views 1o help in the installation.

Assemble 49 [dle Gear, Steps @ - @ in order.

(Smmx10mm)

- =
}——1 LOCK PIN # |DLE GEAR T — =
: LLEQ{,_;H;“ — — Insert the counter shaft from ,
Ql{% = the end where there is only
: —— one groove,
SR\ "l;‘he Lﬂlck Pén will I::Ef: Enﬁedfin’rn:r Dﬂﬁlﬂf 7 worl I H / s0 IDLE SHAFT
S these slots during Step of assembly. 1= @
= (See cross section.) | =y o
| D N i L — =L
\ r\ “ T s
A e e j T . Cross section of gearbox.
AN 2l BALL BEARING ~ ————

# LOCK PIN

T ID="—® Sjide Shatt
into gearbox only as far as it
is needed to allow for the
Lack Pin to be inserted.

/® \?Tﬁ J;]

E-RING (£-4) qtt— B T =—"—@ Insert the Idie
1 [N |- Shaft the rest of
be the way into the

M | [ gearbox,
|

"

*Page 16 contains the exploded
view of the Differential Gear.

M3x12 S/T SCREWS

— 2 REAR GEARBOX COVER
(Blister Packed)




| m INSTALLATION OF REAR SHOCK STAY

M3x18 SCREW st REAR SHOCK STAY

M3 NUT m

Insert screw into
the center hole.

M3x14 SCREW

ASSEMBLY OF REAR SUSPENSION (1)

& BUSHING (5mmx10mm)
.'IIN"

it REAR WHEEL SHAFT
(Blister Packed)

% REAR HUB [R0-5]

ASSEMBLY OF REAR SUSPENSION (2)
Upper Rod Assembly

sides.

17 5+Bmmlﬂ_.fh_|:L LINK

Actual Size
S54mm

M2x4 S/T SCREW — &

Make two upper rod assemblies —
one for the right and one for the lefi

Hold the center with pliers and rotate the ball
links clockwise unfil they have a total length of
S54mm.

Insert the screw from
the bigger hole side.

M3x8 S/T SCREW

Mote! The Suspension Arm pins
must be in place before the M2x4
screws can be fully installed.

— C - )
M2x4 S/T SCREW
Ne SUSPENSION
ARM PIN (Larq

-3 REAR SUSPENSION
45
ARM (Blister Packed) (5mm}

5 SUSPENSION ARM
PIN (Small)
(30mm)

Assemble the right side
in the same manner as

NYLONNUT A the left,

S/
__.IJ"‘*- -
) — &2 SWING SHAFT
(Blister Packed)
Left side shown,

M3x14 SCREW

— 7 =



INSTALLATION OF THE REAR SHOCKS

Use the rubber bushings 3 that were
cut to length in Step @ |

REAR SHOCK

% 5.8mm PIVOT —©
BALL

[[ﬂ MOUNTING THE DECK & REAR PLATE

M3 NxUT

Fit the nuts into the hexagonal.
holes on the deck plate.

1 DECK PLATE

M3x10 SCREWS
(4 Pieces)

Tighten the screws tightly now. Later during or
after assembly it will be difficult to refighten them.

ASSEMBLY OF THE FRAME

The Chain must be in-

stalled in this manner to
/ allow for smoath opera-
; tion.

e/

This is the direction the
Chain will move. ——

-

Route the chain before installing
M3x12 5/T Screws.

Forward

PLASTIC COLLAR
II-.r__. :
!..'
,-*"J
= - ,.-p
* Mount the botton of the shock in £
the third hole from the outside. MEI] E SCR Ew
PLASTIC COLLAR
(Thicker One)
‘g M2x6 S/T SCREW
Mount the curved end of the chain guide E
toward the front end of the model. 56 CHAIN
: GUIDE [R0-6]

Y = 3 FRAME

Five M3x12 5&/T
Screws are used on
the left side as shown,
There are also five
more M3x12 5/T
screws that are used
on the right side.

S 4



iI:] INSTALLATION OF FRONT ASSEMBLY

FHGNTIASSEMHLY

FRAME
(Underside)

m] INSTALLATION OF CENTER ARM
ol __ﬂ-““"“"mx
After tightening the ball, put a drop of instant glue into

the center of the ball on the tie rod to secure the ball to
the tie rod.

rod assemblies for the left and :
right sides. /}ﬁ!\

— 1 5.8mm-M3 BALL
» TIE ROD Q{_—; (Threaded)

You will need to make two tie

[\ 5.8mm BALL LINK

\ {/@ Press ball end of tie rod into the
center arm as shown,
\ =) /
\\II'I. x% L{____::::::-";
\ 45mmPIVOT | 57
BALL 22 CENTER ARM
[RO-7]

T

T i
i - \

This ball link will press

23 CENTER
COLLAR

on to the Pivot Ball @ n onto Pivot Ball @ N
Do not route this tie rod through the ““;_—:;- M3 WASHER
circle of the chain. It must be routed 1'
underneath the chain. L M3x25 SCREW

— Tighten the screw firmly from

.@ Ol E the underside of the frame.

Actual Size

- Jemm -




INSTALLATION OF THE REAR ASSEMBLY

. * Bolt the rear assembly onto the frame using the
i screw and washers at one point on the top of
the frame and five places on the bottom of the frame
through the long oval holes.

* Adjustment of the chain tension will be done using
these six screws by loosening them and sliding the
rear assembly back and forth.

(See Page 17 for the adjustment
of the chain.)

Two nuts on the right
side of the frame,

M3 NUT
\
[
- - I|| A
__.-"'-. i me“_"_h,a-"lji- ———
g ::‘f?u , | F-.{F ! ™
AT DT _“LOCKPIN ™
..h‘-."-. = " Align the pin with the slot
— __..-frrh“* . R { in the sprocket. \
F:nc"",---“’ ":’;_ ,H : 1 1'“.
Gy 2y E-RING (E-4)
T -y ML ' \
|| :}f_iﬁa{‘xt_ Oy S M3 WASHER III'-
ML & j—la_ \ (5 on the underside) @
- '“=-rl‘a.w RN
5, l'}_ ;‘:'Mh l
\""'u'{ e %,
N AN REW
SN MIRE SLRE 5l SPROCKET (18T)
. — (2 on the right side only) [RO-5]
= L Align the pin with a slot d
: B S in the sprocket.
Iu_u.lk\ Y ['I.'.;T::{ H \ /
| /7)) “LOCK PIN_&£5 z -
i -Ill 4 ———
IMPORTANT! A\ RENEES

Do not apply grease or oil on
the sprocket or chain at any time
or under any circumstances.
These lubricants attract mud and
dirt and hold them to the chain.
The design of this chain is such
that it does not need lubrication.

E-Ring will go
 onto  the shatt
here.

ASSEMBLY OF THE TIRE

* Put the inner ring into the tire by widening the tire
and bending the inner ring until the inner ring is
completely inside the tire,

s SPROCKET (18T) [RD-5]

* Two kinds of sprockets are available, one with 18
teeth and the other with 19 teeth. In this step the 18
tooth sprockets are shown and this is the standard set
up procedure.

(See Page 18 for modification of rota-
tion = front to rear bias — using the 19
tooth sprocket).

Mote! When tightening the screws,
tighten them in order from @ to
® using the paftern shown. This
will prevent warping of the wheel.

M2x6 S/T SCREWS
(S heel)
{E:rw i - WHE[‘;L (B) [R0.8] Cross-section of the assembled fire.
|IIIII J-.-F . _:_____ __ )
% TIRE C E
. @& N
M2:65/TSCREW | | " INNER
s WHEEL (B) o wHEEL (A)
e, | L-\I
'llr"J DR ___:_d--ﬂ'i)lI
% TIRE

s WHEEL (A) [RO-8] |

e s



m MOUNTING THE TIRE

MOUNTING THE SERVO SAVER

ol
'- W TH@IM
i1 i
=
EREN . Large sized hole faces toward the hub
2 ) -
3 el % e '
T :f’"xe*'—“.'- T NIT?J -:'=':55"I' . 2 \'-.
~ et 1 1 = - T o “‘E-:‘a-ﬂ% \
--\.__I ~ = ]‘ _:'_ Iy :{—}__‘-“"":..L_ k -— |:\ - i
[ " [ TN e - et Small sized hole faces
7 " | il :
:______,-5_’[ P = ’rj] IS l ; ./ “f}.\%‘x%?.:é} toward the wheel,
— a J - bﬁ\{a -::.'-::I"xxx‘“-‘]-\?t; -
> S\
i ! _,s_._-_'f:t_ 'j__, o ,:’\\ | %x"n Y | ; Align the poinis of the
o T e ﬂ’mﬁw RN II hexagon.
R - ™ I\ 2] || /
L I " H'-.__.-":q' |
-'I Y |:'.:'?'-g ||
s WL |

:: A/ 7]
q.:-_-.l,_ ] I__.- Ll
] F F
! |' i;:h R

§ %
i 1
v i
i II =|! ., .ll
., i ) Iy
I ’
II r if
- - ol i
(. =
i

Note: be very careful when installing
the drive washer. Pay special aften-
fion to the small and large sized
haoles and the direction they face.

Hold the swing shaft with pliers and
tighten the nylon nut firmly.

M4 WASHER /
M4 NYLON NUT

M4 WASHER
~M4 NYLON NUT

Use a servo horn that has a hole spacing

(A-D)  [RO-9] of 13mm-16mm. g
—HOW TO ASSEMBLE — ‘\ Align the serva horn into
v SERVO SAVER - the neutral position. This
| \\.‘\ can be done by moving
B Spread apart the your transmitter control
{5 end of Part B and stick into the neutral posi-
L fit it over the knob 2. 13 lElrrlm tion including the trim
on Part A. Irsest this: Beres while the radio is on.
D e Dl STEERING SERVO
"M3 WASHER

is flat on Part A,

Carefully rotate Part
B downward until it

Place Part C onto

Part B and slide the
knob of Part C into e

M2x6 S/T SCREW
SERVO SAVER

M3x12S/T SCREW

%}; SERVO HORN

Tighten this screw to mount
your servo horn. (This screw is
included with your radio.)

ﬁiﬁ/
SERVO M:JUNT {A% @

M3x12 SKT SCREW

the space.
_ *Place Thn; chain into 2 SLIDER [Ro-6]
MOUNTING THE IMPORTANT! \| 5 Tefore “using. ihe
STEERING SERVO The linkage rod will need to be < T M2xb screws fo mount
inserted into the center hole of i itwith.
the servo saver then the steering oy
servo can be mounted. [All of

this must be done before the
Slider &2 can be mounted.)

Screw the ball link onte the

steering rod.
f 2 STEERING ROD
2 4.5mm BALL LINK

* Adjust the ball link so that the front wheels face
straightforward and the steering confrol stick is in the
neutral position.

* It will be easier to adjust the ball link when it has
already been mounted if the servo horn is moved to
the forward position.

- :‘-— : ; r - |h y
| L — 7 [
iy = =1 A ~JJ II
i 1T — E' Rl b _
x\'\_. |I I:-'l ,"r Ill"\._J— Ir o —_—
-':"--. ) .:-__ 1': | | ____————__P_
:__'_::%i'.“ ! _————__I =
'___Eé) M3 WASHER
M3x125/T SCREW




|

——

= M3x12S/T SCREW
MOUNTING THE SPEED CONTROL SERVO oL o R 7 |
" AT 2V Nicad battery pack will be used as the motor hole. -

BATTERY BOX battery and also to power the receiver of your
(Mot Used) radio. The switch harness of your radio may need to

be modified as shown below. Cut the wires leading
to the receiver battery holder to the proper length

=~ M3 WASHER

s0 that the insulation can

be crimped securely. (Comes with radio.)

and attach the ferminals fo the ends.
*If you have a BEC equipped radio,
see Page 16. 66 S:ERU{] MOUNT (B)
: It will be easier ta mount the servo if you ' ,f; SCREWS
l .-'.Qmm insert rh{e sCrew ainng. with the servo | S (Comes with radio.)
. mount &5 before mounting the servo. v i T o
- T |
Insert the wire far enougt A i ¥ ,
g oy ., SWITCH PLATE
M3x12 S/T SCREW

Receiver switch pro- -
vided with your radio.

Remove Smm of %
insulation. PR C
- o A e e
__‘_‘ Pl
. |

|/

.'..
¥
| ;
i ?'L_,_:—'_‘—\_ o

&

.'I =
/ M3 WASHER

Note! You may solder these
terminals to the wire ends

Route the switch
leads toward the
outside.,

SWITCH

- x‘:_;'iae HEEEcu'rrinfg blades of the ¥
: pliers careful not to cut the |~
» TERMINALS terminal). _ e TERMINAL  CYANQACRYLATE

ADHESIVE (Zap, Hot Stuff)

Note! The wires are very thin and are delicate.
Be careful while handling them.

PIi] MOUNTING THE SPEED CONTROL M2.6x6 BIND SCREW - ;L‘?

Be careful when connecting the lead wires to the
speed control. Recheck to make sure that the
wires that you are using have the correct polariny.
If the wires are connected in reverse polarity the

2 The diede (= _T=) functions as a voliage regula-
tor to adjust the receiver voltage down from the

receiver may be permanently damaged. The main baftery to the proper level. Do not connect

colors of the lead wires are different depending the battery directly to the receiver.

upon radic manufacturer. Most use red for

positive | + ) and black for negative [ — ). The

exception being Cox and Airtronics (Sanwa). s SPEED -
Their { + } lead has a white stripe and the middle | JCONTROLLER
leadis { — ). ."I PC BOARD

Bend the ferminal as shown '/ (Blister Packed)
to prevent a short circuit, / ff

~Black — , :
.‘i_ -~
®SPEED |

. \ A& == RESISTORS

SWITCH

When mounting the PC board be careful not to
pinch the resistor wires between the mounfing
bolts and PC board.

3.@ |

| *It is very easy to lose the
SLGT-HEAD' | silver contacts because they
SCREW DRIVER ‘Il are so small. Insert them last

just before the speed control
horn is mounted to the PC
board.

1 SPEED CONTROL - \
HOLDER (Metal) ; i \
e Ul ;' E% s CONTACT
\' . A HOLDER|
i\ \ &— SILVER /

B

> CONTACT
R

MOUNTING THE CONTROLLER HORN WIRE
To mﬂlcr.m

"

Red 4+ —=

w M3NUT <

._ L. (Gold) 9
" 4.5mm PIVOT BALL -

2 SPEED CONTROL NUT

1w CONTACT

" SPEED CONTROLLER HOLDER

HORN [RO-10] F i
M3NUT——

Assemnbled view.

* SPEED CONTROL ——
PIVOT ,

Mount the speed con-
troller with the diode
on this side.




—— S

m SPEED CONTROL ROD AND RESISTOR COVER

Use 2 servo horn that has a hale 12mm

away from center mounting hole.

il

et SPEED CONTROL 4.{5mm BALL LINK
ROD H /

Thread the ball link onto the
threaded rod.

SPEED CONTROL %,
ROD (These screws will be tight the
first time because you will be
making the threads. (Carefully
tighten.)

Screw that came with —
your radio.

. M3x8 SELF THREADING SCREWS

Enlarge the hole that will be
used for the control rod with an
aw.

Cut off the shaded areas.

Adjust the ball link to the length
needed to obtain a parallel servo
horn and speed control horn as
shown in the drawing below,

Al

SERVO HORN - * RESISTOR Rotate the ball link
COVER (Blister Packed) clcéchwise to shorten
= Fogd,
] & Parallel Rotate the ball link
) - N counter clackwise to
| oo lengthen rod.
||X B
i o -
|r {lf [ -
J“iﬁu'ﬂﬁ lfi! _ Reverse
.-_'-.'-"-'.:'-. o | : =
= _'J\\E-{ }\S -, -
- \\H ) E‘:: . \"a x b = ——(é)l @ ! ."'IIII
..?3\" \,l i e e //
..-I.q’-'::- e 5 : 3 I .__,-"
= J Sl 4
i - r iy ‘:ll-\“"-h-_/jf
s B —_ \fﬁ
= @ =
_I _—
| o -
. i \H_ e g
. \\J,-J"J
Parallel

@] MOUNTING THE RECEIVER

Plug the servo and battery connectors infa the
receiver and check 1o make sure the servos are
on the correct channel spot in the receiver before
wrapping.

Wrap a rubber band around ’rhe
end several times o seal the bag.

RECEIVER _

PLASTIC
BAG

Fold loose ends ta the top of
the package and sec ure thern

An extra cable tie (Black) should be used ?
with tape.

to secure the receiver to the frame using
the holes in the frame to thread the tie
through.




MOUNTING THE ANTENNA

screw the antenna top
onto the antenna.

Wind the antenna wire around the antenna
l bobbin leaving about 100mm extra on the end
(unwound).

-

To the receiver.

ANTENNA ' ANTENNA BOBBIN

Hemcwe ab-::uul 20mm of the WIRE
insulation from the end of the
anfenna wire. But do not
shorten the wire itself!
2 Insert the folded section into the
®* jerminal and crimp the terminal
using the same procedure as is =
used in Step iH . s =

&:‘f’f
TERMINAL Cﬁ)

Fuld the stripped section of the
wire into forths.

" Place the flat side
of the terminal up.

TERMINAL
CUTTING OUT BODY & WING

3mm holes for wing mounting.
Remove the shaded areas of the body
with a knife, scissors or such. )

10mm hole for the antenna.

BODY MOUNTING HOLE

(Make a 5mm oval hole.)

-
[P

This is the line that is to be

~BODY MOUNTING HGLE

(Make a 5Smmx5mm hn::1e:| Tj used as a guide line.

EE PAINTING BODY & WING

First, wash the body to remove any oii or
dirt. Rinse thoroughly. Paint the inside of
the body. You can obtain a color scheme
by masking a portion with tape then
removing the tape and painfing. Apply the
lightest color last.

@- 11 ANTENNA TOP
!
:

——— i ANTENNA

Put the antenna bobbin either
inside the plastic wrap or tape it
to the outside.

Route the antenna wire
_~through this hale.

I ANTENNA
BOTTOM

———u TERMINAL
-M3x14 S/T SCREW

KKyasHO

We offer special Lexan Scissors that make
rimming bodies a breeze. See your hobby
surmluer

i

L -:'-H"-. Special Curved |
- e Blades |
s . A '.H-;_r_- '
.q;__.--_ _.'\-,. -:,-"'
— 1
— )
1 1 No. 1829

3mm hales for
wing mounting.

!l._'\.u-lﬂ‘ﬁ"ﬂ" .

Polyca Color Paint is
available for painring
vour Lexan Bodies. 1
great looking colors!

No. 2230




EE] APPLYING THE DECALS

Cut as close as you caipto the decal.
This will produce a better finish

*Apply the decals using
Steps @ - @ in order.

~ Rocxydwo.

s — ——

) When applying a large decal, remove
* approximately 10mm of backing paper
from one end. Apply that end first then
check to see if the alignment is correct. \
before applying the remainder of the

3 After deciding where to place
* the decal, remove the rest of the

backing paper except for about
10mm to hold an to.

Slide your finger along the decal push-
ing out all air bubbles along the way.

Pull very

|- on slightly. Plug connectors together. |-

\om When you are tesfing or |
ready to run the Rocky, be

certain that the speed control
m MOUNTING THE BATTERY as in the neutral position |
Fully charge your battery .
before operating your model by d 4:\
every fime. o i
E o
[ R N . "‘Ff%ﬁﬁ __"f-..- *1';;,. -
, "~.,| Tyt ' e You may release | :?
NI S SOAC - H the snap by pushing L @h
e, Yo o here. -
bR “«L.}"'E AUTO CHARGER H‘ﬂ—-—
L. = T

s R
% Quick chargers can charge a \L—f’f f\\‘\
W

completely discharged batteny
pack in 15 minutes. The one o
You use is your preference. T AN -[

7.2V NI-CD BATTERY PACK
(Not included with the kit.)

EE MOUNTING THE BODY

e BODY

\l KyOSHO

* It is a good idea to remove the Ni-Cd battery from

¢
L
: ;
1 | I.' ,| ,| “"; the car if the car is going to be stored.

— -
;(i__- M3x10 SCREW

- (]
-~ -
o E
__." -

M3 WASHER <~

0 &
o, "
“ -.._."
:
f

%ﬂ% M3 WASHER
* IIII'-. q:rlllll
ll".llll

i i
L |

1.v,f |
M3 NUT !

Decal €@ is applied the
same as the left side ex-
cept on the right side,

w IKYOSHO L
e i N

: For maximum performance, use a high |

| performance battery. The Kyosho 7.2V |
| Power Battery or Racing Battery is |
. recommended. j

Mote! We suggest that a
strip of nylon  reinforcing
tape be used on the inside of
the body just under the rear
body pin mounting hole.




EXPLODED VIEW OF SHOCK | EXPLODED VIEW OF DIFFERENTIAL GEAR
Fn:mi Shock Shown. E-RING E - 2.5) SPRING M2 NUT M17 WASHER M2 WASHER M17 WFI.SHEH
Bl 2 9% & w8 (Silver) o ar | 3 40 4 i M2x13 SCREW

R

m C; ﬂj:—w@m%rwﬁo I}u(' 'ﬁﬂ 141 Ii’@f'e_@ | ot A :
@ J u*" luyu,ﬁ

SPRING (Black)
#* 42

The Rear Shocks use the parts marked with an *

M2x8 S/T SCREW

BATTERY ELIMINATOR CIRCUITRY - BEC

What is BEC? BEC stands for Battery Eliminator Circuitry,
which is exactly what it sounds like, a circuit that eliminates the
need for a receiver battery. In the United States, use of the BEC
systern in radios is not widespread so chances are that you do not
have it. But if you do, then read on!

The actual BEC circuitry lies within the receiver of your radio,
not in your car/buggy. Some car/buggies have circuits that do
Eliminafe the need for a receiver battery. But most cars labeled

“BEC EQUIPPED" simply include a BEC type connector that

vour radio’s switch harness plugs into. Recky allows both

BEC CONNECTOR
(Female)

M SWITCH
T HARNESS

methods, RED + Lo

The basic difference between the two is how much voltage ' BEC CONNECTOR
goes to the receiver, A BEC type receiver can accept an input
voltage of 7.2V and higher, depending on the state of charge of (Male)

the 6-cell battery, which is where the receiver and servos get their
power. In receivers other than BEC Equipped types the input
voltage needs to be from 4.8V to 6V which is generally the

|
|
voltage supplied by four “AA" batteries. !
If your radio is not BEC Equipped you should use the method | Radio Side
shown in Steps 25 and 26 to power your receiver. If your ! ;
receiver is BEC Equipped, then you can use the BEC connector |
that is supplied with this kit. Your radia’s switch harness has a :
matching BEC connector attached. I RECEIVER
If the BEC connector is not already installed on the speed | J
confrol, proper care should be taken when installing it. The : . :
EE'a.rﬁnﬂfghiﬂrﬁiﬁfei‘f“élfﬂﬁﬁgﬁ wspetebber et Va -'
ed | + }'gﬂﬂd Black | — ) to Black { —ﬂ]yfhlega'rwe sides are 7.2V 1200 mAh | Tf - ;
ﬁﬂ’f always black, sometimes they are white or other colors.) The NI-CD BATTERY 1Y
BEC wires should be soldered on, where the battery wires go into \ i E “-‘f}@ B
rhENSE’riEdlfm:%ra?!Ty is reversed, even for an instani, permanent 7 ! = F}?_@ | SEHUC}
dar{hﬁqe to I;,]r::::-ur receiver could result. BE CAREFUL . Sl 72vmn|n1"nﬁl; | : ANTENNA | P' =5
o hgx;i]fﬂ.r?j;nedwal:[lnl:ﬁlapﬁﬁi 1:1 understanding the BEC system | o I'C?‘EIHU | | i D:. ::L M,a”|_| :
For more information about the BEC system, confact vour A ' e
radio’s manufacturer. * Use Step 25 for installation of terminal ends on the
BEC wiring connectors.
GUIDE TO KEY NUMBERS
1) Front Bumper . . . 21 @) Frame . .. ... .......1 B0 Chain 1 @0 Shock Valve Front (5 Hole) . . .2
@ FrontBase . . . .. .. ... .1 32 Rear Gear Box . . . . o 6% Swing Shaft . .4 @82 Shock Valve Rear (6 Hole) . . .2
@) FromtGearBox. . ... ... .1 33 Rear Gear Box Cover . N 6% Slider. . . ... ... ... . 1 93 Valve Spring . . . . . . ... .3
@ Front Gear Box Cover . . . . .1 3 Side Cover . . .1 &% Chain Guide . . . . .. ., . .1 84 Rubber Bushing . . . . 1
5 Arm Bracket . . . . .. ... .1 3% Rear Suspension Arm . . . . .2 65 Servo Mount (A) . . . . 2 95 Wheel (A) . R
(6 Body Mount 1 @ Rear Hub . .2 B8 ServoMount(B). . ......1 @ Wheel (B) .. .........4
@ Front Suspension Arm . . . . .2 37 Rear Shock Stay . 2] B Mylon Strap . . . ... ... .1 @ Inner Wheel . . . ... ... .4
@® Arm Pin (45mm). . . ... . 4 38 Differential Case . . . . . . . .4 & Double Sided Tape . . . . . . .1 @8 Tire . 4
@ Arm Pin (30mm). . ... .. .4 39 Differential Carrier . . . . . . .2 % Speed Controller PC Board . .1 89 Antenna Top . . . 1
10 Front Hub (L) . . ... ... 1 @0 Bevel Side Gear (A) . . .2 76 Speed Controller Horn . . . . .1 M Antenna : 1
10 Front Hub (R} . . . . . ] @0 Bevel Side Gear (B) . . . . . .2 70 Speed Controller Holder Metal .1 W Antenna Bottom . . 1
12 Knuckle Arm R)y........1 @3 Bevel Pinion Gear . . . .. . .6 72 Speed Controller Nut. . . . . .1 @ Terminal . .. ... ......3
13 Knuckle Arm (L) . . . . .. . .1 @3 Idle Gear (C). . . . . . ... .1 @@ Speed Controller Spring . . . .1 @ Servo Sawver . . . . . . . .1 Set
14 King Pin . . . . .4 @ lock Pin. .. .........4 @& Speed Controller Pivot . . . . . 1 i Bushing (4mmx8mm) . . . . .2
15 5.8mm Pivot Eall .4 @8 Front Shaft . . . . . .. . .. 1 7% Silver Contact . . . . . .. .. 2 (@ Bushing (5mmx10mm) . . . .12
1§ Upper Rod (30mm) . . . . . . 4 a8 Idle Gear (A) . . . . . . L 78 Contact Holder . . . . . .. . .2 W Body . ... ......... .1
1" 5.8mm Ball Link . . . ... .13 D Idle Gear (B) . . . . . . .1 @ Connector . . . . 1 @Wing. . ...
18 Shock Stay (L) . . . . . . @8 Idle Shaft . . . . . el 78 3 Speed Resistor . . . . . . . .1 ® Thickness Gauge . . . . . . . .1
19 Shock Stay (R) . . . . .. .. .1 @3 Counter Gear . . ... ... .1 §® Resistor Cover . . . ... ...1 (® Decal. o |
2 Washer . 2 38 Counter Shaft . . .. .....1 @0 Speed Control Rod . . .. .3 @ LeMans 24D5T M-:-’r::-r o
21" Ball Bearing [Smmxl[}mm] .4 30 Sprocket (18T). . . . .. .. .2 @) ShockCylinder. . ... ... .3 (i Rear Wire . . . . 1 Set
22 Center Arm . . . . . . .. .1 82 Sprocket (19T). . . .1 82 Piston ... .3 @ Shock Qil ... ... .
23 CenterCollar. . . . .. ... .1 % Joint . ... ..........4 @ Piston Guide. .. .. .3 @@ Antenna Bobbin . . .. . . .. 1
24 5.8mm-M3 Ball . . . e &4 Front Wheel Shah‘ .......2 ® ORing. . .3 @ M3 Nut (Gold) . .. ... 2
2% Tie Rod . . . L2 3% Drive Washer. . . . ... .. .4 @ SealRing. .3 3 1.5mm Allen Wrench . . . . .1
2% 58mm Ball ... .......7 568 Rear Wheel Shaft . . . . .2 B8 Washer . ... ....3 @ BEC Connector . . R
@ 4.5mm Pivot Ball . . . . .. .2 37 Pilot Shaft . . ... ... ...2 @& Spring Holder -[E':] .. .....3 (i Screwlocking C:::-rnpnun-::l. ]
28 4.5mm Ball Link . . 2 58 Pinion Gear (14T) . . .1 ®% Spring Holder (&) . . . ... .3 @ BodyPin............2
29 Steering Rod . . . . . ... . .1 59 MotorBase. . . ... .....1 ® Spring (Front) . . ... .1 @ Joint Spring . . ... ... .. 2
30 Deck Plate . . . . . . 2 0 Base Plate . 0 80 Spring (Rear). . . . ... .. .2

L
o
|




'BASIC ADJUSTMENT GUIDE FOR THE OFF-ROAD RACER ROCKY 4WD

————

When the Rocky is assembled you will need to adjust or check the adjusiment of
the following items:

ADJUSTMENT OF CHAIN TENSION

*Loosen the five S/T screws on (
the bottom rear portion of the
frame,

Loasen \]

| these screws. |

*There is also one S/T screw
on the top.

|
 The S

receiver  will
need to be removed
to loosen the chain.

To adjust chain ten-
sion, move the rear
gearbox backward or

forward.

e

Bachkward to tighten.
THE IDEAL CHAIN TENSION

Set the chain tension so that it can be lifted 10mm at the center of the slider. This
will give you a smooth operation of the drive system,

If the chain is foo tight, it will decrease the power output and shorten the run fime.
It may also cause motors and speed controls to overheat. If the chain is too loose,
it will flop around and not deliver as much power as it should.

During use, the chain will loosen up. This is normal and can be expected. Check
the fension from fime to time. When the chain has been stretched beyond adjusi-
ment, remove one link out of the chain and readjust the tension.

'€ Connect the chain
by re-crimping the
oL claws.

‘8 Remove the link.

A Lift up the two claws on
one link and the one next
toit,

ADJUSTMENT OF
SUSPENSION SPRINGS

Ty

Loosen the screw fﬂ!”—}

adjustment of suspension
springs. Slide the spring
holder (B) up or down
until you reach the desired
sefting. Do not raise the
holder too high. Be sure fo
leave between 5-10mm
from the top rim of the
shack eylinder,

ADJUSTMENT OF SPEED CONTROLLER

Plug in the 7.2V Battery Connectors and operate the throttle. Adjust the linkage
until the servo horn is parallel to the speed contrel horn.

Neutral MNeutral

Place a small box under the frame to keep the wheels off the ground while
adjusting the speed control.

1 ADJUSTMENT OF HIGH SPEED

When the throttle is fully advanced the controller should activate the motor at high
speed. By listening to the motor, you should be able to tell what speed the mafor
is at.

High Sp?ed Medium Speed

2) ADJUSTMENT OF LOW SPEED

When the throttle is fully retarded motor
should run in reverse,

1-. If the motor does not run in both
high and low speed and reverse
then change the control horn to
a larger one to achieve enough
movement.

TOE-IN ADJUSTMENT

:?

-
3
=l
5

- '_—

4
(=g - i .
_."' :
-'lllll.
i i
o Y[
w13 | :E
L L -I-I-l ELIl]
¥
i

=
o

._H.

| 7

Adjust the toe-in angles of the wheels with the
rod ball links to achieve approximately 1 degree
of toe-in.

OILING

ﬂ} Applying a small amount of light oil such as Frontier
Hobby Oil to the shafts, bearings and ball joints.
Wipe off any excess oil with a cloth. Do not use
heavy oil or grease as this type attracts and retains
mud and dirt while running the car.

.'IIIII

Rotate the ball links
in or out to the de-
sired length,

Kyosho #1883

Frontier Hobby Qil [-—=
Shiid

Do not apply
directly to the
speed controller,

'2) Do not oil the speed controller directly. This may
short circuit your speed conirol and cause damage. If
you feel the speed controller needs lubrication, wipe

the PC Board with a cloth lightly dampened with oil.

=\

SPEED CONTROLLER




CHECKING BEFORE RUNNING

Before running the car, check the parts in order using the picture as a reference.

W On the first fime, operate the car slowly. Check to make sure the car is
operating correctly. Look for nuts, screws and bolts loosening up and fighten
a5 necessary.

@ Check to see if all nuts and bolts are securely fightened.

@ Check to see if the batteries for the transmitter, receiver and motor are fully
charged.

® Check to see if the front wheels steer in the direction that the transmitter
control stick is moved.

@ Also check the forward and reverse controls to see if they properly work in the
correct directions,

@ Make sure all wires are properly insulated with all wiring routed that it will not
get caught or rub on any moving parts.

@ Check to see that the rear and front wheels can easily be turned by hand.

% The receiver battery and servos in Rocky are powered from the same battery
which drives the motor. If the car slows down considerably, stop the car and

turn off the receiver. If you continue to run the car, the battery will get so low
on power that you will lose control of it.

OPERATING STEPS
A Install main Ni-Cd pack.
B Turn transmitter switch to the on position.
C Turn the receiver switch to the on position,

D Check to make sure the controls work in the proper directions. (Right and
left, forward and reverse.)

* When turning off the switches, turn off the receiver switch before the
transmitter switch. This will keep the speed control from jumping in fo
forward or reverse if the transmitter was turned off before the receiver.

TIPS FOR RUNNING ROCKY

STEERING ADJUSTMENTS

‘1 If the car has the tendency to wander without any inputs from vou, check
these items:

O Increase the toe-in for more stable tracking.

O Check all steering linkages for looseness and correct if necessary.

2" If the car is uncontrollable and spins out.

O Again, check the linkage. Any looseness or stiffness will reduce the perform-
ance of steering response.

O Check the steering throw of the wheels (reduce the amount),

B.
It the car has a tendency fo be very sensitive to your steering inputs, reduce the
amount of steering throw until you get used to it. Also, you might notice that if
you slow down your speed, the car will turn sharper than at a high speed. With
some practice, you will be able to judge just how much speed and steering input
vou will need to round the corners. e

. Front wheels have

TIRES

The #RK-15 Tires are designed as an all-around tire. The side knobs are very
important in regard to the traction. When they become worn, the traction is
reduce. To increase the traction remove the side knobs. This puts all of the power
on the remaining center knobs for more “*bite™.

WIRE CUTTER

Cut off the knobs on both
sides if you would like to
reduce weight and add to
your gripping power in the
dirt.

ALTERING FRONT TO REAR POWER BIAS

To alter the traction between the front and rear fires, you can change the size of
the sprockets.

Mormal: Front and
rear turn at the same
rate.

Rear wheels have
slightly more power,

slightly more power.




CAMBER ADJUSTMENT

Nate: make this adjustment with the car at full racing weight (i.e. battery, radic
equipment and body installed).

UPPER ROD

OPTIONAL BALL BEARINGS

Place the car on a flat surface with the chassis raised as high as necessary and
adjust the length of the upper rod in such a way that the tires stand at right angles to
the ground.

Shorter Upper Rods
f.-""'x 1 _~—1 Negative Camber

) :-_jl: 5 "-ff'
) ':-:- --: _1 Il
- -II': ) -";;'_r'

. m
Negafive camber results as the upper rods are shortened.

Longer Upper Rods

Postive camber results as the upper rods are Iengrﬂen ed.

WARNINGS BEFORE RUNNING THE CAR

The electric R/C car powered by a highly efficient Ni-Cd battery runs un-
expectedly fast. So great care is required when you handle the car and the battery
so drive carefully.

* Do not run the car in a crowd or in the street.

s Check the frequency bands for someone else also trying to run their
car at the same time with you. Radio contral systems on the same frequency
will interfere with each other and cause them to go out of control,

s If your car suddenly stalls, or is caught up in some obstacle, do not try to
make the car go further. It may result in burning the motor or wiring or
damage the speed controller.

s Do nottry to hold the rotating wheels forcibly. This may also cause damage.

e When connecting the Ni-Cd battery, be sure that the speed controller is in the
neufral position.

s Any binding or drag on the bearing portion of the driving system imposes a
heawy load to the motor and battery, thus causing overheating of the
components or that the car does not gain speed. So check fo see always if the
driving system will turn smoothly. Application of oil is also very important.

With those cars which have only one batteny powering both the motor and the
radio control units, the cars come to be out of contral as the battery voltage is
being dropped down. So whenever you will find your car losing speed, stop
running the car.

The single most important improvement you can make on your Rocky is adding
ball bearings to your car, They increase performance and reduce maintenance,

BEARIHG (Smmx10mm)
T X REAR SHAFT
P ’ﬁ{z_\
e i)
» J@*“"” FRONT
_ SHAFT
' xBEARlNG (Smmx10mm)
BEARING (emmxiomm)  WNUCKLEARM

Install two pair in the
front and rear as shown.

(X FRONT GEARBOX

JOINT
i

Kyosho sells a complete
set of opfional ball bear-
ings for your Rocky
[ #1972). It contains 12
Smmx10mm and two
dmmx8mm high gquality
ball bearings. We also
offer the bearings in
pairs! The #1901 con-
tains two Smmx10mm
(Gpair required) and the
#1903 confains two
Ammx=8mm (one pair
required).

REAR GEARBOX

Maote: The 1mm  plastic
bushing around the #1901
Smmx10mm bearings will
need to be removed before
installation.

IDLE GEAR -

" BEARING (4mmx8mm|

GEAR RATIOS AND OPTIONAL MOTORS

The motors listed below show the gear ratio range for which they be best suited.
In the Rocky kit the gear ratio can be changed by both the pinion gear and by
changing the gear depending on the gear you choose (the 32T or the 36T). This
will change your rafio.

(Use the chart below as a reference.

HANDLING THE MOTOR

—mamm

® The motor will become hot whilz running. Let the motor cool down before
running it again. This will help the motor last longer.

® After several runs of the car, the motor may lose some power. This is caused
from a carbon build up from the brushes and commutator of the motor. If it
happens, remove the pinion gear and run the motor without load for a few
minutes.

® il the bushings of motor periodically.

Pinkon Gear T15T | 14T 15T 13T 14T 12T 13T 12T
[ \dle Gear 32T 32T 36T 32T 36T 32T 36T 36T
Gear Raio 50 96 101 103 108 112 116 126
LeMans 2405 ) ' ' ' ' ' '
LeMans 240SB e

LeMa;f.- 360PT : : _ o

' LeMans 360 Gold g e
LeMans 4805 I e ;

High s Low

Speed Speed ﬁﬂ rhh“"‘\h-_-.._ Speed
E T = &




CONTENTS OF PARTS BAG - |
[BLISTER PACK] .
' FRONT SUSPENSION 'z KNUCKLE ARM (R) '*KNUCKLE ARM (L) +* REAR SUSPENSION
(1 Pc.) (1Pc.) 21 REAR GEARBOX COVER (1 Pc.)
@ R oJE : _@lj_ __:
o) o 1SEsHE__ ©
= — =———-7F7T
o 2/ Q)
- i SPEED CONTROLLER PC BOARD
K BALL BEARING (5mmx10mm)| (w/RESISTOR) (1 Pc.)
(4 Pcs.) |
7 REAR SHOCK STAY (1 Pc.) st FRONT WHEEL SHAFT 5 REAR WHEEL SHAFT
[e) - (2 Pcs.) (2 Pcs.)
[T 5 [T 7mm
T s —
iz SWING SHAFT (4 Pcs.)
OIL SHOCK (for Front) (1 Pc.)
i LeMANS gclr i]P )
240ST MOTOR (1 Pc.) O 3
79 RESISTOR . DIFFERENTIAL GEAR
COVER({1 Pc.) ; OIL SHOCK (for Rear) (2 Pcs) 2 7% o
ﬁﬂ TTTI of 5t MOTOR PINION (Black) '
Q] (O g' GEAR {IT:I “ PE.}
iy a Nl

(A) [RO-1] _
b i o N SZHI?CH :JAIF_‘UE (5 HOLE)
— (4 Pcs.) RING (3 Pes) ) (2Pcs)(forFront) gyarve M
%[( } : ‘ \ « O RING — ' SPRING (3 Pcs.)
Y CO ¥ SHOCK VALVE (6 HOLE)
 GREASE (1 Pc.) Q@re) (O SWAHERGFS.) (2 Pcs.) (for Rear)
[RO-2]

TFRONT GEARBOX (1 Pc.)

@ FRONT GEARBOX #1DLE GEAR (C) (1 Pc.) #®FRONT SHAFT

17 COVER(1Pc.) 15 8mm PIVOT ST,M«L% (1Pc.) @JOINT (4 Pcs.)
O ©OH- U BALL(4Pcs) CoC T Y | =] —
1 ¢ — BUSHING
3 (5mmx10mm
QEQ - 9 gﬁgﬁﬁfﬁ“ pc) PIOINTSPRING (2Pcs) (15 pes) |
s JeBoDY — J i @
MOUNT (1 Pc.) O] s PILOT SHAFT (2 Pcs.)
. CARMPIN @5mm) (4 Pos) (10] O] s SHOCK STAY (L) s SHOCK STAY
©ARM BRACKET | * 5.8mm BALL LINK (10 Pcs.) (R)
(1Pc) O ' FRONT ® ‘%@ @j 0
/O ©) ©ARM PIN (30mm) (4 Pcs.) HUB (L) 5 5 E) 5 Y)
r | ] — (1Pc) : : "\ (1 Pc) a (1Pc.)
=) Y] wKING PINS (4 Pcs.) ’ﬂj T J—U—DD l — -
© © Y o .
[ T i FRONT 1 WASHER (2 :.:;.} o
% UPPER ROD (30mm) HUB (R) %5.8mm BA
(4 Pcs.) (1Pc) (9Pcs.) (©)
[RO-4] - SIDE - [RO-3] 1
COVER (1 Pc.) s REAR HUB 4 IDLE GEAR  « IDLE GEAR (B)
@ (o) @ @ @ @ (o) /@lj (A) (32T) (1 Pc.) (36T (1 Pc.)
: D Gl o
\,_ / Qf Pcs.) 1@ (O ))
*FRONTBUMPER \| 0y o @ IDLE SHAFT (1 Pc.)  COUNTER SHAFT
(1Pc) l | il o o |
| o ol «COUNTER s SPROCKET (18T) % SPROCKET (19T)
- GEAR (1 Pc.) (2 Pcs.) (1Pc.)

"-. / 2 | @
BASE (1 Pc.) - : = =
[ c]ﬁ BASE PLATE 'ﬁ:BESENG = THICKNESS

(1 Pc.) GAUGE (1 Pc.)

- L) &g 215

2 FRONT BASE
(1 Pc.)




- e a _ [RO-6] — o e |
i gik:::::m_ ﬂ"'ﬁ'ﬂ H_Piwm} " CHAIN GUIDE (1 Pc.) @, aﬁ_DGUELE SIDED TAPE (1 Pc.)
oo — T T \@F T @/‘=j [
[@\ .= SL'EE““_"*?J/@j # NYLON STRAP (1 Pc.)
' 2CENTER e it
- ARM (1 Pc) :-aCENTEH Ofim +4.5mm PIVOT % WHEEL (B) (4 Pcs.) s WHEEL (A) (4 Pcs.) « INNER WHEEL
| @@ COLLAR(1Pc) __  BALL(2Pcs) ( In U Pes) ]
I s =) « 5.8mm-M3 (©)) » DRIVE WASHER
BALL (2 Pcs.) /(4 Pcs))
o [} » TIE ROD = 1
e (2 Pcs.)
el SERVO SAVER | 31
— i i .
@“““—J 5 4.5mm BALL LINK (2 Pcs.) (35 (1Pc) :
~ k2 sU_ | [RO-10] ,
- — '3 STEERING ROD @ | 1w SPEED CONTROLLER Wﬂ 12 SPEED CONTROLLER
(1Pc.) = L = f HORN (1 Pc) [l SPRING (1 Pc.)
— ot rml mm % SPEED CONTROLLER
( o © I . ?EEEE:; MOUNT (A) O'J ’r’é“;\) [ A PIVOT(1Pc)
I %@g .Lgk_,x E'»__J n SPEED CONTROLLER SILVER
{D O SE[EUU MOUNT (B) L T E 4 o HOLDER METAL (1 Pc.) P (2 Pcs.) ARG
(1Pc) — n SPEED CONTROLLER (JJmm % CONTACT HOLDER
- - NUT (1 Pc.) (2 Pcs.)
= Py ATOP T wANTENNA ©——«TERMINAL | [ C=9 +# CONNECTOR
k BOTTOM (1Pc)  (1Pc) A P— (1Pc)
) z iw TERMINAL @ M3 NUT ( Gold)
o o| it ANTENNA BOBBIN (s M3x14 S/T € _
::] (1Pc.) SCREW (1 Pc.) ! ROD (1P} G— 2Pcs)) {© (2 Pcs))
ig A.N:rENNﬁ “ PE.] W % = iy BEC CONNECTOR
12 REAR GEARBOX (1 Pc.)
u DECK PLATE (1 Pc.) s FRAME (1 Pc.) O —
)
o) © @ \[@
I ® @ |
[ = I
I|I % \@
- |
[. II || @ |I
| II|| |
© II|I|I (©
I
I||I/||I ]i I —
[1] @ (@
[ .
Nl w WING (1 Pc.)
|' e J" O r =5
N"NNNNnl 25
0 % |0f— [
UJJUJUD |
%« BODY (1 Pc.) | — 1Yl |
' | ' DECAL (1 Pc.) k ER—,
[ M3x12S/T -~ M3 WASHER | E-RING (E-2.5] M3x4 S/T | = . M2x4 S/T SCREW
ST TUSCREW (45Pcs)! (O)(19Pcs) | (D3 Pesy ) D SCREW (1 Pe) i R ERe Tl e ¥ 8 Pcs.)
e M2x6 S/TSCREW | | -~y E-RING (E-4) s M3x8 SCREW | b, e ‘M3x10 F/H
;"_lzgmp?:‘::‘i}ﬁs‘ic‘niw 1(0) 2111, WF;SHER L\f U (4 Pcs.) mtz Pcs.) == ?EE;‘; ,f"” SCREW (4 Pcs.)
g | S 5. | —m e ——— e — —— e e — — &L e ——————— =
=@ I;:I«:as.}f1 . e (@ il (EmM2.6x6 F/HSCREW (== (o pes)
X | NYLON SPACER i (1Pc.) '
P S CREW (6Pcs.) — (17Pcs) | ®{Thin}{2 Pes) | s o MM3x14 SCREW  (immM3x8 S/T
O M3x25 | (7 MaNUT | @ NYLON SPACER. (6 Pcs.) SCREW (2 Pcs.)
SCREW (1 Pc.)| ~— (4Pcs)) | (Thick) (2 Pcs.) o -
_ —21—




PURCHASING PARTS FOR YOUR KIT

You can purchase replacement and optional parts for your kit. All of the parts identified
by key numbers (see page 16 for a complete list) are usually nof available singularly, but
we offer these parts in convenient parts “*packs’” which can be purchased separately. To
figure out which narts pack you need, find the key number for that part within the

manual. Then consult our parts pack guide, below. When referring to the parts you
need, always use the Parts Pack Number. For instance, if you need a Counter Shaft
(Key #50) ask your dealer for Kyosho Parts Pack RK-25 (Shaft Set).

SPARE PARTS LIST
Number Parts Name Key Number and Consisting of
RK-01 Front Bumper L x]
RK-02 Wheel Set 9 58 &7 x 2
RK-03 Differential Gear Set /0N w2 Wxd4 #2x6
RK-04 Front Gearbox 3x1 @x1
RK-05 Plastic Parts Set 2 5 6 N 1B M ox] B x2
RK-06 Suspension Arm Set 19 A% x 1 7-208% x2
RK-07 Knuckle Arm Set 12 13 x1 x2
RK-08 Deck Plate 30 x 1
RK-09 Frame 3 % 1
RK-10 Hub Set Wil x1 38 x2
RK-11 Ball Link Set 29 86 w1 M4 2 2 w2 1516 2 x4 17 ¥ w8
RK-12 Rear Gearbox Set 30 33 34 50 B0 79 x 1
RK-13 Gear Set 43 46 47 49 5T 56 w1 51 % 2
RK-14 Slider Set B3 B4 x 1
RK-15 Tire Set 5 x 2
RK-16 Shock Set BYBE 1 80 80 82 2 B BT BT B4 B3 86 9D x 3 1T BT 8E x 4
RK-17 Body (Rocky) o x 1
RK-18 Bushing Set W x2 W x12
RK-19 Chain BT 1
RK-20 Swing Shaft 2 x 2
RK-21 Joint 5 w1 53 0% w2
RK-22 Front Wheel Shaft 5 ox 2
RK-23 Rear Wheel Shaft % x 2
RK-24 Dirive Washer M x4
RK-25 Shaft Set 45 4 50 w1 B 9 M x4
RK-26 Rear Shock Stay B x1
RK-27 Screw Set 1 Set
RK-28 Servo Saver Set W x 1
RK-29 Decal g x 1
1885 Antenna Set 9 b @ @ a3 x 1
PG-40 Speed Coniroller Set BS 70 OTE 7T 7T T OTE ox 1 T 6 W 00 x 2
PG-41 Speed Controller PC Board (w//Diode) B9 x1 W x2
PG-42 Contact Set B x2 M x4
PG-43 Connector, Lead Wire Set T a x 1
PC-52 3 Speed Resistor i x1
EF-039 Mylon Strap B x 1
S5C-046 Double Sided Tape BB x 1
EP-22 Body Pin i x5
1901 Ball Bearing (5mmx10mm) Nnow 2
OPTIONAL PARTS
1903 Ball Bearing (4mmx8mm) 2 Pieces
1972 Complete Bearing Set for Rocky 4WD 5mmx10mm (12 Pieces), 4mmx8mm (2 Pieces)
OT-23 Pinion Gear (12T) Gear Ratio 4.8-12.93
OT-50 Pinion Gear (13T) Gear Ratio 4.8-12.93
OT-24 Pinion Gear (15T) Gear Ratio 4.8-12.93
SC-080 4 Speed Resistor 3 resistors for 4-speeds
W-5002 Pressure Qil Shock (L) 2 Pieces
W-5021 Large Size Wheel 2 Pieces
W-5031 Low Profile Tire (for Hard) 2 Pieces
W-5032 Low Profile Tire (for Soft) 2 Pieces
LM-15 Cooling Plate For LeMans Motor
1951 Shock Oil Set (5. M. H.) Soft, Medium, Hard
1863 Sponsor Decals 2 Sheets of numbers, letters and brand names
LM-100 Ball Bearings for Motor 2 pieces
SC-040 Rubber Motor Boot




5 - SMALL PARTS USED IN EACH ASSEMBLY STEP
1 ASSEMBLY OF FRONT
i ASSEMBLY OF ¢! SHOCK SUSPENSION (2) E ASSEMBLY OF REAR GEARBOX (2)
E-RING (E-2.5) (3) @ M2x45/TSCREW (4) (puw E-RING (E-4) (1) ?
._ M3x12S/T SCREW (4) @mm j
'"5.8mm BALL LINK S 1 BALL BEARING
[RO-3] (3) N b [Smmx10mm)
3 0-RING (3) s ARM FIFI (45mm) [R0-3] (2) | (Blister}  (2)
[RO-1] 14 LOCK PIN [RO-1]
o ARM PIN (90mm) (2) [ 71 (1) —
i1 COUNTER SHAFT [RO-5] (1)

55 SEAL RING (3) 1 SHOCK STAY (L) 19 SHOCK STAY (R)

0
9 [P

] S o]l D

il ASSEMBLY OF REAR GEARBOX (3)

st SHOCK VALVE
(5 HOLE)

AL

(for Front) (1) N KN S i

12 SHOCK VALVE e 7 PILOT SHAFT (1) |:
(for Rear) (2) 00 (2) i BUSHING Q U
(2)

(Smmx10mm)
1 VALVE SPRING (3) (|

2 JOINT [RO-2] (2)

[l FIXING OF GEARBOX COVER

2 ASSE
WASSEMBLYOF FRONT GEAREOA ASSEMBLY OF FRONTPORTION | 3,15 5/7 SCREW (5) ([t

M3x12 S/T SCREW (4) (it | M3x14 SCREW (2) ( ..

3\ M3x12 S/T SCREW (4) ( [[TIIITID INSTALLATION OF
E-RING (E-4) (1) UPPER ROD (30mm) ( REAR SHOCK STAY
16 mm

“ LUCK{'::N RO-3] (2) e M3x8 S/T SCREW (2) (Jrrmms

[RO-1]

2t BALL BEARING

(5mmx10mm)

I M3x14 SCREW (2) [pmmmmm
LINK (4) M3x18 SCREW (2) | [

(Blister) (2) 5.8mm BALL (2 _
«5.8mmBALL@) (O) M3NUT@4) (O
(6 Egg?[ﬂUUNT G ATTACHMENT OF
% 5.8mm PIVOT BUMPER AND FRONT SHOCK ASSEMBLY OF REAR SUSPENSION (1)
] BALL (2) M3x10 S/T (F/H) %m M2x4 S/T SCREW (4) {]:;;;:;
4 FRONT SHAFT (1) SCREW (4) 5 ARM PIN (45mm) [R0-3] (2)
ﬂ: ®) M3x18 SCREW (2) ( | = |
s ARMPIN (30mm)——
52 JOINT (2) 1 MR HNe) @ 'RO-3] (2) I =
- 5. B BALL o3l 5i REAR WHEEL SHAFT
7 PILOT SHAFT (1)1 1 (1) (Blister)  (2) [
® BUSHING O |
mimx 2 Q
oo G- 1) MOUNTING OF MOTOR R @ D
ASSEMBLY OF FRONT M3x4 SET SCREW (1) (D (4)
SUSPENSION (1) M3x10 SCREW (2) (I

14 KING PIN [RO-3] (4) E ) [ ASSEMBLY OF REAR SUSPENSION (2)

 THICKNE M3x14 SCREW (2) (o
s FRONT WHEEL SHAFT ® CAUREIRa8] (1) b — " @) (o
(Blister) (2) . NYLON NUT (Plastic) (2) @

I_A._...._,, T 11
A ——— e |

El ASSEMBLY OF REAR GEARBOX (1)

s UPPER ROD
M3x12S/T SCREW (2) CIHILEEID (30mm) (RO-3] (2) ([
15 5.8mm PIVOT E (i | e
BALL [R0-2] (2) « IDLE SHAFT || 7 5.8mmBALL

i)  LINK (4)
» BUSHING @ D s BUSHING O D % 5.8mm BALL (4) (ﬁ\

| (5mmx10mm) (4) (dmmx8mm)

| _ |
0 10 20 a0 40 i 10 0 i a0 100 110 120 130 140 150 160 ] -“.rﬂ 180 mm

et e odtoaneb bbb ¢ Lo e g P pp |
Millimeter Scale —23—




' SMALL PARTS USED IN EACH ASSEMBLY STEP

| I8 INSTALLATION OF REAR SHOCK
M3x18 SCREW (2) (| I

NYLON NUT

(Plastic)  (2)
COLLAR (Plastic, ('~ |

Thicker) (1) =/
COLLAR (Plastic, (" D
Thinner} (1) @J |
' % 5,8mm BALL N
RO-3] (2) oot
Il MOUNTING THE FRAME
AND DECK PLATE

M2x6 S/T SCREW (4) (jmmmo
M3x10 SCREW (4) {

i ASSEMBLY OF FRAME
| M3x125/T SCREW (10) (Jriomm

M3 NUT (4)

BINSTALLATION OF FRONT PORTION # SERVO MOUNT

M3x12 S/T SCREW (4) (Jirrniri

@ FIXING OF CENTER ARM

M3K25 SCREW “:'l : || "'FI_IT[|" T "'||||!||I "I'||

AT
M3 WASHER (1) @ )

17 5.8mm BALL 7
LINK [R0-3]  (2) O B
T,
21 CENTER CGLLAR-.’/I &5 [ jjj_'i]
| RO7 (1) St
#5.8mm-M3 BALL (2) ()
A
s TIE ROD (2) ]9
Lo -
7 4.5mm PIVOT | [
BALL (1) C[[

] INSTALLATION OF REAR PORTION

M3x8 SCREW (2) m

M3x12 /T SCREW (4) (Jiiiiim
M3 WASHER (6) (O )

S
E-RING (E-4) Sy

=y

# LOCK PIN [RO-10] =
(2) S

M3 NUT (2)

SUGGESTED FURTHER READING

CFBEZT

' s DRIVER WASHER| /7))

| % STEERING ROD (1)

A wealth of hints, tips and general information about R/C cars is available at
your favorite hobby stare. We suggest the "Completely Cars™ book by
Harny Higley which is packed with hundreds of photos and great “Tech-Tips".
"R/C Car Action™ a magazine published quarterly by Air-Age Publications
will keep you on top of all the latest developments in the R/C car hobby.

il FABRICATION OF TIRE
M2x6 S/T SCREW (20) (jmm

1 MOUNTING OF TIRE

M3 NYLONNUT @

(4)

M4 WASHER (4) [@
i

[RO-7]

MOUNTING OF
SERVO SAVER MOUNT

M2x6 S/T SCREW (2) (fmm |

M3x12 S/T SCREW (3) (it |

M3 WASHER (2) @>

(A) [RO-9] (2)

- 2 SPEED CONTROLLER

. # SPEED CONTROLLER

MOUNTING OF STEERING SERVO |
M2x6 S/T SCREW (3) (Jnmm

M3x12 S/T SCREW (2)  J1itrtmm

M3 WASHER (1) ( 5}“
P

2z 4.5mm BALL
LINK [RO-9] (1)

3

L1111 ovwmmmtan 1 o [

E MOUNTING OF SPEED CONTROL
SERVO AND SWITCH

M3x12 S/T SCREW (3) ([t

M3 WASHER (3) l@\

i SERVO MOUNT (B)

RO9) (1) o @
w TERMINAL [RD-10)
2) C—

MOUNTING OF
SPEED CONTROLLER

M2.6x6 P/H SCREW (1) ﬂmmm
M3 NUT (4)

FIXING OF
CONTROLLER HORN

M3 NUT (1) @
S

:7 4.5mm PIVOT BALL
[RO-71 (1)

" SPEED CONTROLLER
HOLDER METAL [R0-10)

]

s SILVER CONTACT (2) =

NUT (1)
SPRING (1 AT
L ﬂ;%ﬂ"'ﬂ

1 SPEED CONTROLLER
PIVOT (1)

| 1 CONTACT HOLDER (2)

i“M3 NUT (Gold) {2}

] FIXING OF SPEED CONTROL
ROD AND RESISTOR COVER

M3x8 SELF
THREADING (2)
x 4.5mm BALL —_——]
LINK [RO-9] (1) @-—

' 9% SPEED CONTROL ROD i,?l
[RO-101 (1)

FIXING OF ANTENNA
(Antenna Set)

M3x14 S/T SCREW (1) (it

# ANTENNATOP (1) E_]
n ANTENNA
BOTTOM (1)

# LUG TERMINAL (O~

APPLYING DECALS
AND FIXING WING

M3x10 SCREW (2) l/—l"""ﬂ"l_""‘li )

M3 NUT (2)
O |

M3 WASHER (4)

B MOUNTING OF BODY

C===,

e BODY PIN (2)

FRINTED IN JAPAN.



